¥ B PREFACE

160F BATRILREXDMARIARLTARAERNALEEAR BITHSIF RN EE, RN, mPE,
mE KRB ZYPERRITAE, SHRE, TR, £E85E. EHALHF. ERLIESER  HEEA
BIZ, RRE, . BAMEL, RESA, BRI, RbAE, KLIRSSENEERE D,

(160F BAAENFHHEEM) RELRANTHEAFBOREIMA , ZEAMRE T FHFHNERRER
Rl 8%, BESF , AFITHE4ARESERNM , E5ERITE2L , UKN#E,

(160F BAAENFHEEM) NAEHRNETEXRDIMNARINERAT , EMEHENNMATEIEERED
HEH, MBAER , BFFTEA.

Combine with all the specialty and advantages of the same models at home and abroad, 160F, being of 4-stroke, single cylinder with
force air-cooled type, is one of the newly gasoline engines developed by our Co. It is characterized by advanced design, compact
struction, reliable performance, convenient service, low fuel consumption and easy regulation. The engine is widely used as ideal power
in many fields such as generating set, tour, open working, public place of entertainment, construction machine, agricultural machinery, etc.

For the sake of customer’s convenience, we carefully compile the PART CATALOGUE FOR 160F ENGINE, which covers the
main informations of parts, such as illustrations, names, quantities, etc. Please refer to this book when you order the parts. If any
difference in the book from the actual engine status, please do as per the real.

The copyright of this catalogue belongs to Chongqing Lifan Power Co., Ltd. Any group or individual is forbidden to reprint or copy
any item from it. = The catalogue is subject to change without notice.



H

INDEX TO ENGINEER GROUP

I 2L 20 ettt et

CRANKCASE ASSY
FH b i 4L

CRANKCASE COVER ASSY

FLELSR TSR EE AL e s ssainadBbe e eteseese et eeteeeee e s e es e ente e s e ae

CYLINDER HEAD & CYLINDER HEAD COVER ASSY

BT T ZETEAT AL oo 0B o ottt 5

CRANKSHAFT, PISTON & CONNECTING

MR AT TRB LA e e Bt

COMBINATION OF CAM SHAFT &, VALVE ROCKER

PETFR I oot St

CARBURETOR ASSY

JERTH R ZEL e v BBt ettt

FUEL TANK ASSY

AT YE T BE ELB dhrnstinc e e es e e

AIR CLEANER ASSY

T R oo st ettt

MUFFLER —1--



E-10

E-11

A L T B oo e eses e e e e eses e e e e eses e £ e et i oo se b oo, 14
RECOIL STARTER

T 28 1 2R oottt et et et et et et e e s st et ee e sesasenessasesasesesessesess e B e s s oo e et e e e e rerereaeaeas 16
REGULATING CONTROL SYSTEM
O e e 18

FLYWHEEL
SUKERBBIZIT L oreresseneessssenenesssnennsssssnnssssienee e e sess e 19

EMBLEM

D



E-1 #5844 CRANKCASE ASSY

)
/f@

&1 "" s
? Lu ) -3 Il‘" -+ i
| \m»w A,
G l{ \
S j e
) = ’
2
®’<1
75 FHAEMNS £ 4 B K Description % & &
Ref. No. Part No. " P Quantity | Remark
1 11115/168F T R S Drain plug 2
2 11116/168F THLIH R 2 Washer 2
3 GB/T276-94 7K 6205 Bearing 6205 1
4 11320 st A =) (22X $35X6) | Oil seal, crankshaft 1
5 11100 iR R Crankcase 1
6 26111/168F AR Regulating sway bar 1
7 26113/168F PR EF Washer 2
8 26112/168F TR AR Split pin 1
9 GB/T6177-86 125 M10 Nut M10 1
10 27400/168F M A% K 3 20 A Oil sensor 1
11 GB/T16674 12k M6 X 14 Bolt M6 X 14 2
12 25115/168F VR Regulating shaft 1
13 25118/168F PR B R H Washer, driven gear 1
14 25116/168F KHU Pin 2

-




E-1 #5844 CRANKCASE ASSY

FFs | EH8HEAS oy 8 # IE
Ref. No. Part No. F W AR 5K Description Quantity | Remark

15 25111/168F WIS Driven gear, regulator 1

16 25114/168F T TR Flying block 2

17 25100/168F RS A Driven gear assy, regulator 1

18 25117/168F 3 Al P Snap ring 1

19 25113/168F W ER Washer 2

20 25112/168F W E Sliding sleeve 1

21 19316/173F RS Clip 1

22 27500/168F LSSk ey Diode 1

oD




E-2 Mi#f=E A4 CRANKCASE COVER ASSY

F % F # 4 K . L HE
Ref. No. Part No. * WA AR Description Quantity
1 15520/168F IRTE SR ES Oil plug with Seal 1
2 15521/168F GRTE: Oil plug 1
3 15512/168F LI R 4 el Seal 2
4 11211 it A 25 Crankcase cover 1
5 GB/T276-94 A& 6205 Bearing 6205 1
6 11114 kY Gasket, crankcase 1
7 11113/168F S NLEH Set pin 2
8 15511/168F HLIH R Dipstick 1
9 15510/168F B AL Dipstick with seal 1
10 11120 M4 (—) (22X $41.3X6) | Oil seal, crankshaft 1
11 GB/T5789-86 124 M6 X 28 Bolt M6 X 28 7

--3--




E-3 RSk SESLEZE R CYLINDER HEAD & CYLINDER HEAD COVER ASSY

F 5 F W H MRS = u o L K Descrioti ¥ E &% IE
Ref. No. Part No. " eseription Quantity | Remark
1 GB/T16674 12 M6X 12 Bolt M6 X 12 6
2 17217/168F RS Air duck 1
3 19112 TEXE Lead wind cover 1
4 17218 AR OXEKIE R M6 X113 Stud M6X 113 2
5 12117/168F ALk AL 010X 16 Set pind 10X 16 2
6 12220 AL Sk 2 i A Gasket, cylinder head 1
7 12100 AELRA S Cylinder head Assy 1
8 18214/168F HEAR O SR IEF: M8 X 34 Stud M8 X 34 2
9 27100/168F KAGZELHL A FOTC Spark plug F6TC 1
10 12118 SETKIBHE M8 X 55 Bolt M8 X 55 4
11 12212/168F AL Sk 75 2 Gasket, cylinder head cover 1
12 12200/168F RELk A Cylinder head cover Assy 1




FFs | 284K = W £ K Descrioti ¥ &2 % IE
Ref. No. Part No. i eseription Quantity | Remark
1 13411 TEER (=) Piston ring (1) 1
2 13412 EER () Piston ring (1I) 1
3 13422 UIEE Side rail 2
4 13421 & Expander 1
5 13420 HEZNASRGE Scraper ring set 1
6 13400 WERA S Piston ring assy 1
7 13313/1P64FV T IR Piston pin circlip 2
8 13311 TG Piston 1
9 13312/1P64FV G ZE A Piston pin 1
10 13211 M Shank 1
11 13213/1P64FV M RS Bolt 2
12 13200 HEFH A Connecting rod assy 1

5




o238
FE | FHMERS FWH LK Description o & &
Ref. No. Part No. i P Quantity Remark
13 13112/168F 4[5 Woodruff key 1
14 13114/168F T FE B AR Drive gear 1
15 13111 i h Crankshaft 1
16 13113 IERf E3) ke Timing driving gear 1
17 13100 i Fh 2 Crankshaft assy 1

-6




E-5 /LRSS S 1EESH S COMBINATION OF CAM SHAFT & VALVE ROCKER

FFes | & HK _r o E # IE
Ref. No. Part No. * W R AR Description Quantity | Remark
1 14314/168F SIEIBR I B A Lock nut 2
2 14312/168F Rl Jos Sleeve 2
3 14311/168F SIIEE Valve rocker 2
4 14313/168F ST B A e Adjusting bolt for valve gap 2
5 14310/168F A E - Valve rocker assy 2
6 14221/1P64FV HEFF S22 Pusher guide 1
7 14210/1P64FV HEAFLLE Pusher 2
8 14315/168F HERE Tappet 2
9 14122/168F P Penin & Extension spring 1
10 14100 i IRy Camshaft Assy 1
11 14412 HAT Exhaust valve 1
12 14411 BET Intake valve 1

T




E-5 /LRSS S 1EEH S COMBINATION OF CAM SHAFT & VALVE ROCKER

T
=
L2
FFs | EHHEAS HE # IE
£ R Description :
ef. No. art No. i AR 5 TR escriptio Quanti Remark
Ref. N Part N i
13 14414/168F IR Valve spring 2
14 14413/168F SIIE R (—) Spring seat, intake valve 1
15 14415/168F RITHEERE (2D Spring seat, exhaust valve 1
16 14416/168F AT Cap 1

8-




E-6 fLi2E S5 CARBURETOR ASSY

Fes | EHMHEARS T EE Descrinti ¥ & % IE
Ref. No. Part No. i eseription Quantity | Remark
1 17219/168F RO Inlet gasket 1
2 16112 I E R Connecting block 1
3 16113/168F eEr Yoy Carburetor gasket 1
4 16341/168F AT R E] Idle adjustment screw 1
5 16111 ERTHEAFININ Mixture chamber body 1
6 16244 E 2 Main nozzle 1
7 16243 F i FL Main jet 1
8 16220/168F FFALM Float 1
9 16216/168F A R Float chamber gasket 1
10 16211/168F FrE Float chamber 1
11 16215/168F T S TROM RS Washer 2
12 16214/168F T S OIS S Float chamber drain Screw 1
13 16212/168F FT R4 Screw 1
14 17113 TR Air cleaner gasket 1

-9--




E-6 LIl S K CARBURETOR ASS

FFes | EHEMAHENRS .. & # IE
Ref. No. Part No. F W AR5 Description Quantity | Remark
15 16321 FELIXTT Choke 1
16 16322 BELXLT ] %l Choke stem 1
17 16365 A 2% DY FLER b Airproof washer 1
18 16363 A R TF TR Throttle lever 1
19 16364 A 2R TT R 3 1 Washer 1
20 GB/T818-H 251 M4 X6 Screw M4 2
21 16362 I ERTT e Cover 1
22 16114/168F BRI G Choke switch 1
23 16250 AR A Throttle unit 1
24 16332 TR LU R s Spring, mixture adjustment screw 1
25 16331 TR A LI RET Mixture adjustment screw 1
26 16320 RELRUT] LA Choke unit 1
27 16210 T At Float chamber 1
28 16100 EaiEAY S8 Carburetor Assy 1
29 16230 e A Float needle 1

-—-10--




E-7 BRI FUEL TANK ASSY

=) = = = N
FS | FEMERS T8 B L W Description - = &

Ref. No. Part No. Quantity | Remark

1 16622/168F hE Pipe clamp 2

2 16621/168F il Outlet pipe 1

3 GB/T16674 I M6%22 Bolt M6x%22 1

4 16634/168F RN B2/ SE Packing ring 1

5 16514/168F ERIEE-SS Connector 1

6 GB/T6177 B2 EE M6 Nut M6 2

7 16610/168F RLUEM L1 Filter cup 1

8 16414/168F BB Packing ring 1

9 16411/168F PR 8 Fuel filler cap 1

10 16400/168F PRI A o5 20 5 Fuel filler cap with packing ring 1

11 16510 PRI A AL Fuel tank 1




=} = =) = N
S OFHAENS FH ML W Description - = & Ik
Ref.No. Part No Quantity | Remark
1 17111 7 VI8 2% o IR B Wing nut 1
2 17150 2 i A o [ AL Air cleaner top cover sub-assy 1
3 17112 ZF R R T Air cleaner cover 1
4 17120 Gl SN o Filter element 1
5 17125 TIERS e 2R Bracket, filter element 1
6 GB/T5789 B2 M6X 25 Bolt M6 X 25 1
7 GB6560-86 B2ET M4 X 12 Bolt M4 X 12 2
8 17214 TR Air cleaner base 1
9 17212 A E Gasket, air cleaner seat 1
10 17200 WEE AL Air cleaner housing assy 1
11 GB/T6177 IR EE M6 Nut M6 2
12 17100 IR S Air cleaner assy 1

12




E-9 JHE 244 MUFFLER

=} = =) = ¥
S OFHAENS FH ML W Description - = & Ik

Ref.No. Part No Quantity | Remark

1 GB/T818-85-H IBE] M5X8 Screw M5X 8 4

2 18200 AR RS Muffler hood 1

3 GB/T6170 2R M8 Nut M8 2

4 18100 AR N H AL Muffler 1

5 18000 VH PR Exhaust muffler 1

6 18215/168F HS BT Exhaust gasket 1

7 GB/T96 £ Washer 2

-13--




E-10 Rz 244 RECOIL STARTER

FFs | Z2HEHERKS =W 2 R Descrinti HE % IE
Ref.No. Part No i eseription Quantity | Remark
1 GB/T16674.2 IEHE M6 X 18 Bolt M6 X 16 1
2 19311 i el R DA Crankcase side plate assy 1
3 GB/T16674.2 B M6 X 8 Bolt M6 X8 3
4 19200 KU 2 A Fan hood assy 1
5 GB/T16674.2 12 M6 X 12 Bolt M6 X 12 4
6 27300/168F ISYSIES IR Engine switch 1
7 23211/168F shie Casing 1
8 23114/168F B Spiral spring 1
9 23112/168F T i Ratchet spring 2
10 23115/168F LZYIIN Ratchet 2
11 23111/168F PR Friction spring 1
12 | 23116/168F B Spring lid 1

14—




E-10 Rz 244 RECOIL STARTER

G
Py 10
1B3(e. o9

12! 'Qs N !
AN
N\
Fes | EHEHMRS HE # IE
% Description .
Ref.No. Part No * W AR A K escriptio Quantity | Remark
13 23113/168F LA Set screw 1
14 23117/168F 7)) 2846l Starter rolls 1
15 23118/168F g Rope 1
16 23119/168F T Pulling handle 1
17 23200/168F Rabieshes shredla Recoil starter 1
18 23100 ST AE SN & B Recoil starter assy 1

--15--




E-11 &34 24 REGULATING CONTROL SYSTEM

FFes | EHEHEARS 2w 2K Descrinti HE % IE
Ref.No. Part No § esenption Quantity | Remark

1 GB/T6177 IZEE M6 Nut M6 2
2 26224 TENLIR Setting panel 1
3 26223 Wy Spring patch 1
4 26221 Sl P Handgrip 1
5 26222 90 Washer 1
6 GB818-85-H R M5X 16 Bolt M5X 16 1
7 26213/168F PAT S AR Clamp 1
8 GB/T818-85-H EAE M5 X 25 Bolt M5X%25 1
9 26215/168F 3 5 Regulating spring 1
10 26210 VS SRR AL Support panel assy 1
11 26214/168F EiA Spring 1

--16--




E-11 &34 24 REGULATING CONTROL SYSTEM

F 5 FAERNS E Description I & &
Ref.No. Part No & p Quantity | Remark
12 26117 IS Back spring 1
13 26118 TR e 5 Fine regutaling spring 1
14 26115 W RAT Pulling rod 1
15 26116/168F VAR [ R Lock bolt 1
16 26114/168F T Regulating arm 1
17 26200 ISR S Regulating frame assy 1

17--




E-12 K#%4 FLYWHEEL

o,

S

FE | FWAERST T B M L W Description % & ol
Ref.No. Part No " P Quantity | Remark
1 23300 EES Flywheel 1
2 19111 AR Flywheel fan 1
3 23316/168F e Starting flange 1
4 23317/168F RECHRBE Flywheel Nut 1

--18--




E-13 sk£RBE 244 IGNITION COIL

=) - = NTRE=N Y
S EFBENS T B2 W Description o = & i
Ref.No. Part No Quantity | Remark
1 GB/T16674.2 124 M6 X 22 Screw M6 X 22 2
2 27230/168F KL Engine stop cable 1
3 27210/168F 5K el Ignition coil 1
4 27220/168F KACZENR A Spark plug cap 1
5 27200/168F RRRER R AL Ignition coil assy 1

--19--




E-14 4% EMBLEM

8 A CAUTION

Before opaeration.be sure o odd specified
engine oli into the crankcase. Pleass rafer
to  the OWNER'S MAKNUAL for furiher
information

. WARNING

Among angine axhaust emissions. thare
toxic Co, 5o naver use Iin an anclosad
racm without good venlilation.

Check that there is notany
fual spliling or fusal leakags.
Filling before stalling engine
Is forbldden

MAINTAIN AIR CLEANER

Clean up the alr cleaner core onoe every 50 hours
(awery 10 hours in unusually dusty circumstancas).
Clean tha foam filter element with home detergents,
and the paper filter slament by knocking againsta
solid plane or blow out dust with high-pressure alr
flow, never clean with a brush.

F 5 FHHRS . M B &% IE
Ref.No. Part No < R T Description Quantity | Remark
1 91111 TS MEAE Model label 1
2 91113/168F R A PR IR A Emblem, maintenance of air cleaner 1
3 91115/168F RELIRU ) R DRI Ak Emblem, choke lever 1
4 91114/168F Ry id Emblem, tortoise and rabbit 1
5 91112/168F I L 5AE Emblem, adding oil 1
6 91117/168F FEER=F IR Emblem, Notice: CO 1
7 91118/168F VEE BRI TE Emblem, fuel 1
8 91119/168F RS F RTINS 7R Emblem, Note: add oil before using 1

-20--




